TEPCON

Acetal Copolymer / POM

General Grade —f&iRiHME

Properties 4% Test method Unit M0
Specific Gravity L& ISO 1183 g/em? 1.41
Tensile Strength iy ISO 527-1,2 MPa 62
Tensile Elongation f7{s#sg SO 527-1,2 % 35
Tensile Modulus BRI ISO §27-1,2 MPa 2,700
Flexural Strength % dhasRs ISO 178 MPa 87
Flexural Modulus B iisgy ISO 178 “MPa 2,500
Charpy Impact #8235 5
Notch Side ISO 179/ 1eA KJ / m? 6.0
Deflection Temperature under load ISO 75-1,2 °C 95
(1.8MPa) #MoHRE
Coefficient of Linear Thermal ISO 11359-2 x 107°/°C 12
Expansion (Fiow) 23~55°C
AR ARB (BRI T )
Coefficient of Linear Thermal 1SO 11359-2 x 10%/°C 12
Expansion (Vertical) 23~55°C
AR B AR R (T A
Dielectiric Strength IEC 60243-1 kV/mm 19
(Short-time test:3mmt)
AR (3mmt)
Volume Resistivity IEC 60093 Q.em 1 x 10™
iz Ek)
Surface Resistivity IEC 60093 Q 1x 10"
FEFRHA
Flammability UL94 UL94 HB
[ NEs
Static Charge Half Life(20°C, Sec > 50
65%RH) HEATERE
Arc Resistance ZEIN[AHL Sec 240
Comparative Tracking Vv 600+
Index (CT!) EEHIREE
UL Temperature Index B S 105~110
Electrical &, °C
Mechanical with Impact #R=t, | S & °C 90~95
Mechanical without Impact ¥k |01 B °C 90~100

Note : All figures in this table are the typical values of the material and not the minimum

value of the material specifications.

POLYPLASTICS TAIWAN CO., LTD.




Test Report N GZSCR0511850241F° Data: NOV 14,2005 Page tof 4

YANG INTERNATONAL €O., LTD -
?ﬁ”ﬁf&%@ IIQNDUSTRKES JONE. QIADLI DISTRICT, CHANGPIN TOWN, DONGGUAN CITY, GUANGDONG

523680, CHINA

Report on the submitted sample said to be POM FMO090

3GS Ref No. - GzZO51115371EC

item No. : gmyoaooz

Buyer .

Sugplier : HWA SHYANG INTERNATONAL CO. LD
Manufacturer : TAISUO {FoRMOSACON}

Region of Origin : TAIWAN

Country of Destination : CHINA

Sample Receiving Date : NOV 08, 2005

Testing Period - NOV 08, 2005 TO NOV 14, 2005

Test Requested < {1} As specified by client, 1o deteamine the Le,@_d,_\t‘:.adnium, Mercury & Hexavalent Chromil)
content in the subroitted sample. P . -
(2) Determination of PBBs (polybromiciated bighenyls), PRDESs (Polybrominated
diphenylethers) of the submitted sample. - o

Teat method . (1) Cadmium contest” Wil reference to BS EN 1122:2001 Method B see flowchart (1) .

Lead content Ashing aRer wet decomposition see flowchart (2) -
Mercury content — With reference 0 EPA 3052 1996

_ Hexavalent Chromium content — with refecencs o EPA 3060A: 1996 & EPA 7196A:
+""992 / acid digestion.

__Analysis was ,erfmmed_ Dy Atomic Absorption S meter and inductively Coupled
Plasma Atowic Emission Spectrometer (ICP-AES) / UV-VIS Spectrophotometer.
(2) Wit reference to ERA 3540C 1 3550C. Analysis was performed by GC/MS.

Results - Pilease refer (o nexd page.

Signed for and on behalf of
SGS-CSTC Lid.

Zhang Li, Amy
Sr. Engineer

This - o Sued by the Company subject 10ils

H

Lo R _ GZCM 164
s ;smumaww“w I (36-20)82155555  f (B6-20}62075112 www.ch
.V ) L SRR FIB IS T  MAE5I0663 ¢ (BARPIGSSS § (6-20)82075133 o sgs.chin




Test Report No.: GZSCR051185024/LP Date: NOV 14, 2005

Results ;

e)

White plastic grains

Lead Content (Pb) N.D.

Cadmijum Content (Cd) ND.

Mercury Content (Hg) N.D.

Hexavalent Chromium Content [Ca(VT)] ND.

Note ; - N.D. = Not Detected (< 2 ppm)

Paga 2 of 4

- ppm = mg/kg B
(2) S ] '
Flame Retardants - -
Polybrominated Biphenyls (PBEs) il o
Monobromobiphenyl - ND
Dibromobiphenyl Il N ND__
Tribromobiphenyl ’ _ ND
Tatrabromobiphenyl S ND
Pentabromobiphenyi ND
Hexabromabiphesy! -~ ND
Heptabromobiphenyl. ... . . ND_
Qctabromobiphenyl ' ND
Nonabromodiphenyl . e ND
Decabromodipheny! ND
Polybrominated Diphenylethers (PBDES) A
Monobromodiphenyl ether ND
Dibromodiphenyl etheér- -~ ND
Tribramodiphenyl ether ND
Tetrabromodiphenyi ether ND
Pentabromodiphenyl ether ND
Hexabromadiphenyl ether ND
Heptabromodipheny! ether ND
Octabromodiphenvi ether NO
Nonabromodiphenyl ether ND
Decabromodipheny! ether ND -
Note : - N.D. = Not Detected (< 5 ppm)

- ppm = mglkg

- £nd of Report =~

S olls shown in this Test Repart rafer only io

K et Report shall not be rapioduced sxcept in full, without wrilin appeoual of the Company.

e :&mwwmw

| BE - 7O AR BTN 1988 A 510603 1 {S6-20WNSEREE | (IG-20BXT5113  « was

ERreic issued by the Company subject 1o s Genaral Conditions of Sarvice printed overleal or attached. Said Conditios

Albeniion & dedwn 1 tha Emitations of liability, indemnification and juriadistior
the samplols) eatnd uniess otherwisse statad and such sampla(s) 3

GZCM 36
t (8620352155555 ! (B6-20182075113 "




Test Report No.: GZSCR0511850241P Date: NOV 14,2005  Page 3 of 4

ATTACHMENTS

(1)
Flow chart of digestion (Cadmium content) :

Cutting / Preparation

Weight (~0.5g)

h 4 e
L Hotplate digestion E

with H,SO, : ,

! S T
Add H,0, 1 A

¥ S , _ e
Tola! digestion | |

ICP-AES/AAS T

.

DATA - 1

The samples were dissolved totally by pre-conditioning method according to above flow chart.

Operator : Sams Deng
Leader tJoe L




Test Report

No.: GZSCRO51185024/LP Date: NOV 14, 2005 Page 4 of 4
{2)
Flow chart of digestion (wet decompasition and ashing) (Lead content) :
L Cutting / Preparation
v
Weight (~0.5¢)
Hotplate digestion
with H,S0,
v
Add HNO, / H,0,
Evaporating to dryness
J / Residue
—
Ashing
! Total digestion | Add HCL / HNOy/ HF

ICP-AES/AAS

v

L DATA J

The sampies were dissolved totaiiy by pre-conditioni

Operator : Vincent Lj
. Leader : Adams Yy

ng Method according to above flow chart,

GZCM 365470
U (0820102155855 1 (s-20pe2075 113
§ (BE-MMI1GERKE £ (A SO B S ot

L L TR
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Test Report No.GZ0602275781/CHEM Date:FEB 27, 2006 Page 1 of 2

RONG HUI PLASTIC PIGMENT CO.LTD.
ZHANG LUO INDUSTRIAL ZONE,
ZHANGMUTOU, DONGGUAN, GUANGDONG, CHINA

Repori on the submitted sampie said to be PLASTIC GRAIN BLACK

SGS Rer No. {GZ060215824EC"

liem No, ' 12014

Samplg Receiving Late :FEB 22, 2008 ‘

Testing Pariod _ ‘FEB 22, 200G TO FEB 27, 2006

TestRequested  :(1)As speaified by client, to determine the Lead, Cadmium, Mercury &
Hexavalent Chromium content in the submitted sample.
.(2)Datermination of PBBs (Polybrominated Biphenyls), PBDEs (Poiybrominatad
Diphenylethers) of the submitted sample

Test Method (1) Lead content - With reference to EPA method 3050819086/ other acid digestion.
Cadmium content -With refersnce to BS EN1122: 2001 method B/other acid digastion.
Mercury content -With reference to EPA 3052: 1 998/7473: 1898/ other acid digestion.
Haxavalent Chromium content- with reference to EPA 3060A : 1896 & EPA 7196A: 199;
Analysis was performed by Atomic Absorption Spectrometer / inductively Caupled.
Ptasma Atomic Emission Spectrometer (ICP-AES) / Direct Mercury analyzer / Uv-VIS
Spectrophotometer ' :

(2) With reference to EPA 3540C / 3550C, Analysis was performod by GC/MS

Rasulls : Pleasa rafer o the noxt page.
Conciusion  When lested as spacifiod, the resulis shown on the reporl do not exceed the limit in
-commission decislon of 18 Aug 2005 amending Directive 2002/05/EC (RoHs)notified unde
document 2005/818/EC,

Signed for and on behalf of
3GS -CSTC Lid.

/

.\ :
o
gl N SN
|

!n}mg L_I“Anly’
N, Enginser

PRt Josuad by tha Company subjoct to its General Condillons of service Printgd overisaf ar allached. Said Conditions are aiso

A Izt or are accesslbla st Wwv/.Bgs.com. Altantion is drawn ta the limitatlena of iimbility. ndomnification and Jurlsdictionat palicies

RIS 1 howr in this lest Rupart refrr anty to thi warhple{s) sted wileus olherwiso otatod sud nuch ammpic{a) are folained
Bt Report shall not be reproduced rxcept in full, wilhout writien approval of the Company.

- 1METHN Road, BCIENTECH Pk Guangsiu Eoonoried Testwaabegy fivsaipmen Diinc, Gutwgshow Ching §1056 1{M8-20]A2156655  WAG-ZM2UISIZS  wiinin ga com
BRSO BT E R M SR MR 1 08 S W RL:510002 LIBE-20M02 158355  REA.J0MI0S 1% 108 cinadhens raim




Test Re port No.GZ0802275781/CHEM Date:FEB 27, 2006 Page2of 2

Resuits:
(1)
' Black plastic graing L

Lead Content {Pb)ppm) 22 <1000ppm

Cadmium Content (Cd) N.D <100ppm

Mercury Content {Hg) N.D <1000ppm

Hexavalent Chromium Content [Cr(vi}] N.D <1000ppm

Note:-N.D. = Not Detected (<2 ppm)

-PPIn =mg/kg
(2)
Black plastic grains _ Limit

Flame Retardants ' T SR N — .
Polybrominated Biphoanyls {PBEs) N.D T < 1000ppm
Moncbromobipharyi B T N.D 7
Dibromobiphanyi “ N.D ] _I
Tribromabipheny! N.D i

Tetmbromoblphenyl T N.D e

Pentabromobipheny) ' N.D
' Hexabromobiphanyi ' | N.D ] T
Hcptabror_nobiphanyl . N.D T
QctaMmonenyl N.D

Nonabrumodlphenyl ' N.D

Docahromodiphonyl N.D

Polybrominated Dj henylether

(PB%E-)(MTﬁ-Nonr y . | <1000ppm
Monobromodiphenyl ether N.D a0 __—_l
Dibromodiphenyl ether N.D [ :
Tﬂbrnmodiphenyr ather . N.D

Tntrabromodlphanyl ether N.D

Penlabromodlphenyi sther N.D _

Hexabromodipheny! sthar ' N.D ' .
Heptabromodipheny! ether N.D '
Octabromodiphenyt ethor N.D ,
Nonabromodiphenyi ether ' N.D . ' -
Decabromodipheny! ether = ' T N.D | See ramark |

Note:-N.D, = NotDatectad {<5ppm)
- PRM = mg/kg

Remark: #: Decabrmnodlphenyl ethar (DecaBDE)(n polymeric applications is exampted by Commission Dacision
of 13 Oct 2005 amending Diredctive 2002/88/EC notiffed under 2006/717/EC,

***End of Report-*~

isaued by the Company subjoct to ifa General Conditions of service printed overlaat or ntllclmd.-&id Conditions ure alge
: are accossible at www.sps.com, Allsniion Is drawn tg the limitattons of liabllity, indermnitication ang Jutisdiclional pocies
Its shown in this tes| Reportrafer only to the samplo(s) tested uniess ctherwise slated und sunh cumpioge) arn retainocd
Report shall not ba reprodunod excoplin full, wilhout wiiiten Approvai of the Company.
GZCM 5741 45
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CERTIFI[CATE OF TEST

Customer o JPN DOHEQL
Sheet No. o 0000005736

Snectlcation LG H 3110 CR191R-H

Size 0700 fme) X

Dale L 2005.01.12

,gCEijﬁxl_anu_;i,G.QQD“JJHMJ Tel . (0521 2

PADNGSAN

Orwan Mant

Cu
14
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~ o
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CERT|FICATE QF TESY
PADNGSAN

Customer.  JPN DOHO.
Sheet. Mo 0000006124

Spestfication ©..JIS.H 3100 C2680R-A 0.4X310
S1z . 0,400 (mm) X 310.000 (me) X 0.0060 (mml
Bale ... 20050215 .
I Cu Zn Ph Fe Tensi't§.
| Strengfh
. (%) (%) (%) (%} {N/mat)
1
i SPEC Min 64.0000 A 451000
. MAX 68.0000 0.0500 0.0500 539.000
! 51L96B0 6% .3100 R 0.0025 0.0048 466 208
L 51RG100 653500 R 0.0023 0.0067 473661
S1RY3FO 65, 2000 R 0.0024 0.0062 476.309
S1RYUSED 85,5000 R 0.0029 0.0063 480 036
Elongation Hardness Thickness’ Width BendingTest
) {(Qutdiameter) {Thickness) { Badwy]
_‘ {%) {Hv 1kg) {om) {mm)
SPEC. Min 12.000 140 000 0.385 309.750 {186 " .
MAX 170.000 0.415 310.250 Rit=1 Q)
£1L9680 23.000 149000 0.397 310.000 Good
0.406 310,040
51R91D0 23,000 153.000 0.397 - 310,000 Good
0.403 310.040
£1R9IFO 23,000 153000 0.398 310.000 _ Good
0.407 310.040
51R95E0 20.000 156. 000 0.395 310.000 Good
— 0.403 310,040
Appear ance Weight
(kg}
SPEC. Min
AKX
| 519880 Good 4,402 000
1 51RY100 Bood 1,415,000
I 51R93F0 Good 4,745,000
51R95E0 Good 2.062.000

Reimarck.  We hereby certify that above material has been
tested to comply with the specification. & - .

Manager of Quality Assurance Dept.
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Test Report No : GZD801009965/CHEM Date: FEB 06,2006  Page 1 cf t
DOHO METAL PRODUCTS (DONGGUAN) CQ., LTD
X1 XING JiE, X1 HU GONG YE YUAN, LIN CUN, TANG XIA ZHEN, DONG GUAN 8HI, GUANG DONG
SROVINCE, CHINA.

Reporl on the submutied sample said to be C2680R

835 Ref No. « - SZ06010334BRS5-6.4
Sample Receiving Date . JAN 28, 2006
Testing Period 1 JAN 2B, 2006 TO FEB 06, 2008

Tast Requested . Ag specified by chent, to determine the Lead, Cadmium, Mercury & Hexavalent Chrormwm
content in the submitted ¢ample.

Tast Method - Lead content - With reference to EPA method 3050E: 1996 / other acid cigestion.
Cadmium content - With referenca to BS EN1122: 2001 method B / other acid digestion
Mercury content - With reference to EPA 3052: 198€ / other acid digestion. ’
Hexavalent Chramium content - With reference to EPA 3060A: 1996 & EPA 7196A: 1992
Analysis was performed by Atomic Absorption S pactrometer / Inductively Coupled
Plasma Atomic Emission Speciromater (iCP-AES) / UV-VIS Specirophatometer.

Results
P itemn Urit MDL | Golden metal shgel
Lead Content {Pb) pom 2 19
Cadmlum Content (Cd) ppm 2 ND.
"Mercury Content (Hg) ppm 2 | N.D. 1
_ Hexavalant Chromium {Cr Vi) ppm i 2 N.D. ]

Nots - N.D. = Not Detecled (< MDL)
- MDL= Meihod Detection Limit
- ppm = mglkg

*** £nd of Repont "™

Signed for and on behalf of
SGS-CSTCLtd.

G2

Huang Fang, Sunny
Sr. Enginesr

; w4 is8Us D by e Company subject 1o its Geners! Conditicng of S¢rvice proatad overiead of atinched Sai0 Cundilions 2
vy v rife gior are sccessibia & wyw.s55 Com. Atlention is drawn o 1ha Imitations of natity mlemniication and ansdiStona |

“ H ThREsBeults shown in 1his Test Repert refer anly 1o ke semplefs) lesied uniess otherwise stated and such sar () are e
$1 Report ahail not be raproduced axcapt 11 tul, whholr, wieten approvel of the Company.

_ GICW 0t
HANQHer sl "1 | 198 XETH ] SCRENTECH P Cumahon s & Jeaaaogy Dewsoy e Pt g m, Dt 51860 - £ (B6-20)62155255 § (B62e2CTH N2 s (%
VI, ST RAZZ) sonaar | RIR W R RME T R EISIEEIAN108 8 HHR: 510642 t (86 RIS 1 O 2GIETHNIS v s ootk




Test Report Na.: GZ0B01009862/CHEM Date: FEB 06, 2006  Page 1 of 1

DOHO METAL PRODUCTS (DONGGUAN) CO. LTD

XIXING JIE, XI HU GONG YE YUAN, LIN CUN. TANG XIA ZHEN, DONG GUAN SHI, GUANG DONG PROVINZE,
CHINA,

Report on the submitted sample said to be C3181R

5GS Ref No. : 8Z060103348R5-8.1
Sample Recsiving Date : JAN 26, 2006
Tasling Period : JAN 28, 2008 TO FEB 06, 2006

Test Requested . As specified by client, to determine the Lead, Cadmium, Mercury & Hexavalent Chremium
. content in the submitted sampie,

Test Methad : Lead content - With reference to EPA method 30508: 1996 / other acid mgestion
Cadmium content - With referenca to 8S EN1122: 2001 method B / other acid digession.
Mercury conten! - With reference to EPA 3052: 1998 / other acid digestion.
Hexavalent Chromium content - Wih refargnce to EPA 3060A: 1996 & EPA 7196A° 1997
Analysis was performed by Atomnic Absorplion Spectromater / Inductively Coupled
Plasma Alomic Emission Spactromater (ICP-AES) / UV-VIS Spectrophotomeater

Resuits
ltem Unit MDL Copoery metal sheet
Lead Content (Pb) pom 2 13
[ Cadmium Content (Cd) ey 2 N.O,
Marcury Content (Hg) ppri 3 NO. ]
Hexavalent Chromium (Cr V1) pom 2 N.D.

Note - N.D. = Not Datected (< MDL)
- MDL= Method Detectionr: Limit
- ppm = mgikg

** End ot Report

Signed for and on behaif of
SGS-C8TC Ld.

C

Huang Fang, Sunny
Sr. Engineer

This ToarseERa sauac by the Company subjeci to its Ganara) Conditians of Service printed ovaroal or altached. Sad Conoition . 3re 3l .0

PP ARt of are actaxsibie Al www 3gs.com. Atterdion is drawn to the limilations of liabllity, indemnification and jurisdiction.d podcr s
nkd “aguits shown in thia Test Rapart refer only 10 the samgplela) teslad unless otherwie stated end sSuch sample(e) are fotainad
foffa i Ast Repoct shall nat ba reprocuced except in full, wilhoul written approval of the Company.

' Gzcm <~ ised

. £ 0o Ll | RAEZH o SCEHTECH PR Copmpov ot & ety Drvapuca Onin Gy, o 510D 1 {-202155552 1 (98- 52073115 waa TH 5gS.Tr

GeaoedcRolrem ol Lahoratory | - 14 UMK FER X UNERIY 190%  Alai 513003 1 (D6-ZUA2155550 (IBEANAING . sgaThrags.e .m
1 N " —— —




Test Report No.: GZ0602016856/CHEM ~ Date: FEB 24,2006  Page 1 of 2

SEA RAY PLASTIC INDUSTRIAL CO., LTD E [ -
37 INDUSTRIAL ZONE, DAWANGSHAN SHAJING TOWN, BACAN DISTRICT, SHENZHEN CiTY. CHINA

Report on the submitted sample said to be & 8 2 L]

SGS Ref No. - . SZ060205953RS-7.4

Buyer : SONY

Sample Receiving Date : FEB 20, 2006

Testing Period .. FEB 20, 2006 TO FEB 24, 2006.

- Test Requested (1) As specified by client, to determine the Lead, Cadmiury

submitted sample. v

(2) Determination of the presence of He.
metallic samples,

Test Methog (1) Lead content - Wi ce to EPA ' 0B: 1996 / other acid digestion:,
Cadmium contght - With refacence to BS EN(122: 2001 mg,t_hod B /.other acid digestio
? . 47371 998 / other acid digestio

ic Absorption’ pectrometer /. Jnductively Coupled
ometer (ICP:

Draft of IEC 62321, Ed:1-{Sec.,9,7:2 - Boiling-water-

Resuits \_\Ple\as\e_; fer tp next page.
Signed for and on behalf of
SGS-CSTC Lid.

b

Huang Fang, Sunny
Sr. Enginser

his T weyii ssued by the Company subject to its General Condition's,‘pf Service printed overleaf or attached, Said Conditions are

JuEN.Or are accessible al www.sgs.com. Attention is drawn 4 the limitations of liability, indemnification and jurjsdictional po
'\-ﬁ\ ults shown in this Test Report refer aniy.to the sample(s) tested unless otherwise stated akd such sample(s) are ret:

st Report shall not be reproduced except in full, without wrilten approval of the Comnany -




Test Report No.: GZ0602016856/CHEM Date: FEB 24, 2006  Page 2 of2

Results :
n Siivery metal
Lead Content (Pb)(ppm) :
Cadmium Content (Cd) . N.D.
Marcury Content (Hg) N.D.
Note : - N.D. = Not Detected (< 2 ppmj

- ppm = malkg
@ Silvéry metal.

Hexavatent Chromium [Cr(Vi)]

Negative : .
Note : - Negative means the concentration of Hexavalent rom@extr_ cted from 50cm
sample is less than the detection limi ' o
- Detection limit of Cr(V1) in solut

surface area by boiling-water-féxt

CD \ |

\-_t/

This Te, W lssued by the Company subject to its General Conditions of Service printed ovedeafnr’attachegﬁ; Sald Conditions al
avail €Y or are accessible at www.sgs.com, Attention is drawmj: the limitations of liability, indemnification and jurisdictional p
de ults showr: in this Test Report refer only to the sample(s) lested uniess otherwise staled ghd such sample(s) are ra
fo t Report shall not be reproducad excant in full. willhout weittan annraual nf the (S mmme - S
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Test Report No.: GZ0602016853/CHEM ‘Date: FEB 24,2006  Page 1.0f:2

SEARAY PLASTIC INDUSTRIAL CO., LTD' :
3%7 INDUSTRIAL ZONE, DAWANG SHAN SHAJING TOWN, BAOAN DISTRICT, SHENZHEN CITY, CHINA

Report on the submitted sample said to be iR T2

*SGS Ref No. : SZ0§0205953RS-7.1

Buyer : SONY

Sample Receiving Date : FEB 20, 2006

Testing Period - FEB 20, 2006 TO FEB 24, 2006

Test Requested : (1) As specified by client, to determine the Lead, Cadmium & Mercury content in the
submitted sample.
(2) Determination of the presence of Hexavalent Chromium

metallic samples. -

Test Method .

Results

Signed for and on behalf of
SGS-CSTC Lid.

fr

Huang Fang, Sunny
Sr. Engineer

Py or are accessible at www.sgs.com. Attention is drawn le;he limitations of liability, indemnification and jurisdictional po
ults shown in this Test Report refer only to the sample(s) tested unless otherwise stated ani! such sample(s) are rel
et Report shall not be reproduced axcept in full, without writteslanproval of the Combany - -



Test Report No.: GZ0602016853/CHEM Date: FEB 24,2006  Page 2 of- 2

Results :

(M Silvery metal -
Lead Content (Pb)(ppm) , 13
Cadmium Content (Cd) N.D.
Mercury Content (Hg) N.D.

" Note : - N.D. = Not Detected {< 2 ppm)
- Ppm = mg/kg

(2}
Hexavalent Chromium [Cr{V1)]

Silvery metal

Negative

. Note : - Negative means the concentration of Hexavalent Chromiur re dracted from} '

sample is less than the detection limit.

- Detection limit of Cr(V1) in solution = 0,02 mg/kg CriVl) ex

surface area by boiling-water-extraction method

s T PRV ssued by the Company subject to its General Conditions of Service printed averleaf bi-attached ‘Slld Conditins ar

pon ratid) B or are accessible at www.sgs.com, Attention is.drawn tof

st Report shall not bd reproduced except in full, without

he limitations of Hlability, irdemnification and jurisdictionalp

Eyuits shown in this Test Report refar only to the sample(s) tested unless otherwise siated‘anﬂ such samplo(s) are rel

wiitlen aporaval uf tha Carmma e’





